Q- UNIVERSAL/MULTIFLEX

INTERNATIONAL

Factory Parts Catalog)

Product No. MED10ZEMW?2

Series Multiflex
Market Export
Color white
Volts 220V

Wiring Diagram | 137406200
Owner's Guide | 137529700

ELECTRIC DRYER

INTERNATIONAL
P.O. BOX 8020 Model No.
CHARLOTTE, NC 28262 MED10ZEM

Publication No.
5995662912
15/07/01
(EN/SERVICE/ECL)
361




MED10ZEMW?2

Publication No: 5995662912

CABINET/DRUM

P16V0164

07/15



MED10ZEMW?2

CABINET/DRUM

Publication No: 5995662912

POS. NO
2

4

8

8*
16
17
18
20
20*
21
24
25
26 #
27
27*
27B
27L
27R
28
28L
28R
29
30
33#
34
35
40
40*
40A
41
42
42*
44

# Functional Parts
* Non-lllustrated Parts

PART NO.
131168200
134792200
137150100
137212300
134694030
134792900
131477000
137565300
5308027429
137623100
137301700
134912100
5304501998
137240400
137360810
134690203
134690310
134690410
137560320
137029900
137066800
131205100
137623200
3204267
131243700
137274600
134715900
134716200
134716700
134716800
137556616
134154100
137029700

DESCRIPTION

Screw, pan head, 8-18B x 0.31

Bracket, mounting, terminal block

Cover, terminal block, without gasket
Gasket, terminal cover

Duct, heat, rear

Protector, edge, right top front, 85.0+/-1.5
Screw, 10-16AB x 0.375

Seal, felt, drum

Adhesive, high temp

Drum, 2-Rib, dryer

Bracket, front, top supp

Bracket, mounting, main control bx
Control Board, assembly, TJ1 E intl, programmed, w/housing
Brace, side panel, left or right

Protector, Edge, side brace

Base, dryer

Panel, left side, white

Panel, right side, white

Panel, backsheet, rear

Bracket, reinforcement, left, backsheet
Bracket, reinforcement, right, backsheet
Screw, #8 pan head, 10-10B x 0.500, cr/sq drive
Vane, drum

Thermostat, safety

Screw, pan head, 8-18AB x 0.375
Bracket, rear, tp, FSD

Roller, wheel, complete asmy

Retainer, roller wheel, assembly

Washer, flat

Nut, 3/8-16

Bulkhead, painted, rear

Screw, hex washer head, 10-32 x 0.375, ground
Leveling Leg, screw

07/15



Publication No: 5995662912 MED10ZEMW?2

FRONT PANEL/LINT FILTER

P16D0080

07/15 4



MED10ZEMW?2

FRONT PANEL/LINT FILTER

Publication No: 5995662912

POS. NO
1

6

8

9

18
20
22
22*
22*
24#
25
26#
27
28
34A
38
39
40
40*
40A
41
42
47
48
48*
53

58
70

# Functional Parts
* Non-lllustrated Parts

PART NO.
137068200
134710705
134701310
131633200
134430300
137553402
137554311
137116600
5308027429
137546100
131658800
5304475549
134701410
137034500
137285100
137361500
137365610
134715900
134716200
134716700
134716800
134696110
137554211
137026510
137138602
137274200
137365800
137576600
134417500

DESCRIPTION

Seal, air duct

Duct, air, gray

Cover, lint housing

Plug, white

Screw, indt pan head, 10-14 x 0.625, quadrex
Gasket, door seal

Panel, front, FSD, white
Gasket, front panel

o Adhesive, high temp
Harness, door switch

Door Catch, upper

Switch, door

Filter, lint, complete

Clip, mounting, cabinet front
Screw, pan head, #8-18x.750
Screw 8-18X0.711 Combo
Hinge, piano style

Roller, wheel, complete asmy
Retainer, roller wheel, assembly
Washer, flat

Nut, 3/8-16

Bulkhead, panel, front

Door, inner, FSD, white
Door, outer, FSD, white
Door Strike

Handle, door, FSD

Spacer, FSD door

Plug, light hole

Plug, rectangular, white

07/15



Publication No: 5995662912 MED10ZEMW?2

CONTROLS/TOP PANEL

P16C0265

07/15 6



MED10ZEMW?2

CONTROLS/TOP PANEL

Publication No: 5995662912

POS. NO
14

15#
16
17
18
21
22
23#
41 #
52
53
54
80

# Functional Parts
* Non-lllustrated Parts

PART NO.
137332400
137155700
137053300
137348800
137493300

3205239
137054110
137434500
137489600

3205253
137546200
137261000
137362600
137274810
137329700
131168200

DESCRIPTION

Control Board, pc w/housing
Harness Upper-1, option switch
Knob, switch

Harness, upper prog sel

Switch, PTS cycle, 8 position
Screw-hinge, spind ab st/c, 10.16 x 0.50
Console, shell J, white

Panel, dec control

Knab, cycle selector

Screw, pan head, 6-20B X 0.375
Harness, main, elect

Switch, rotary, 4 pos

Pin, panel locator

Panel, top panel, white

Bracket, hinge, rear

Screw, pan head, 8-18B x 0.31

07/15



Publication No: 5995662912 MED10ZEMW?2

MOTOR

I e
3¢

07/15 8



MED10ZEMW?2

MOTOR

Publication No: 5995662912

POS. NO

8#
8A
10#
11
15#
20
21#
22
23
25#
27
28#
34
46
47
52

# Functional Parts
* Non-lllustrated Parts

PART NO.
131168200
131435200
134693900
137515200
134935200
131775610
131749800
134587700
131017900
134828600
131601000
134793500
134719300
134242400
137061300
131243700
134693500
131633300
131202300

DESCRIPTION

Screw, pan head, 8-18B x 0.31

Lock, blower housing

Tube, exhaust, rear

Limiter, thermal exhaust, flush mount
Screw, #6 pan head, #8-32 X .25, quadrex
Blower Assy, housing, w/cover & wheel
Spacer, idler

Thermistor, control

Bolt, hex head, 1/4-20T x 1.25, thread cutting
Pulley, motor, back shaft, 50/60 Hz cvrsn
Spring, idler arm

[dler Arm Assy, wipulley

Belt, "H", poly V, 5 rib

Clamp, motor mtg.

Motor, 220-240 50/60hz, with out pulley
Screw, pan head, 8-18AB x 0.375
Bracket, motor mounting

Seal, exhaust tube

Screw, 10-16AB x 0.625

07/15



MED10ZEMW?2

Publication No: 5995662912

BURNER

P16B0023

10

07/15



MED10ZEMW?2

BURNER

Publication No: 5995662912

POS. NO
1#

2

3

4

8

8A

33#

# Functional Parts
* Non-lllustrated Parts

PART NO.
137406400
131168200
134692700
134785000
137211800
134935200
137511700

DESCRIPTION

Heater, 1 element, 4300

Screw, pan head, 8-18B x 0.31

Shield, radiant, electric

Bracket, heater/burner, mounting

Limiter, thermal, heater

Screw, #6 pan head, #8-32 X .25, quadrex
Thermostat, high limit intl

11

07/15



MED10ZEMW?2

Publication No: 5995662912

WIRING DIAGRAM

314vd 30 ON 0avIIEVD 3a VAVHOVIA
3031d 30 .N 39v8Y0 30 VAJHOS
D 00Z90% /S| ‘ON Luvd WYNOVIa ONIMIM

m STIAON TV

NOLON | g

r~————" a

‘OSNVOS30 N3 dOLOW 13 A

0QVHN30 VLN3Nd 30 ¥OLINYNALNI 13
‘0avIVdY VALSINN 3S TOULNOD 13

o

"SORI3JNY OF 30 TVNAINIGNI
OLINJYID NN V VH0QVO3S V1 3LOINOD °I

‘SVLON

“3L3¥NY ¥NILON
334 31¥0d V1 30 ¥NILANYYALNI
‘334 NOWISOd N3 33MLSNTII 3ANVAWOD 2
"S3434AV OF 30 3LONLSIO
NOLVAIN3A 3NN Y 3SN3HO3S V1 M3HONVNE ‘L

*SINDUYNIY

LS3Y LV YOLON #® 03SOT0 HILIMS
¥00Q ‘NOLLISOd 440 NI NMOHS TO¥LNOD ‘Z
“LINJHID HONYYE TVNOIAIONI
3¥3dNY O V OL ¥3A¥G LO3INNOD 'L

S3LON

30 YOQVLINIIVO

w3 YooV H 1 0LV LIAN 30 OLVISONNIHL
Ao dorram | doLdn¥uaiN . 333NVHONNS 30 LVLSONYHL
Z M3LINM TVA3HL | azaanvHoz | LVISONNIHL LINM HOMH
podasvi
_

SLYM 00S¥

A Q-Anzy v Son
o...«.%i&@@ N0 ON

VP AV s AV

SLLVM 00€¥ 3a MOTTA vLy¥Ind 30
LNVAINVHO LN3WIT3 HOLON 3a HOLJNMYALNI
SLLYM 00EV HOLNHHALNI 3L¥0d V1 3a
Y3LVIH WNILON YNALANHHILNI

30 SIVT13y HOLIMS ¥00d

oy AVI34 OLON 0QvisoL  ON ON

ovia s ——
z-2r Z
A13NIGVO 30 3Sva [[e}e]

¥3U|08 30 3sva N

Ay v INDINONLOT3 4NOSAYL
Nazko/ MOTEA LIS [ e-cir omoan 09 34NV
9 MiON LHOM WNY¥a
YN3LON 3N 10S NV Qyv08 TOYLNOD|
HOLOW 30 vuNiEL OINOYLOIT3

3sva 13INIgva 00INQ¥L03TI 0QVPNYNYNY

ANOGAVL

=i 30 Zn

SOLLI0A 30 HOSINSNVYHL T30 ¥OS3MdNS
VAVISY TWNINGIL

S3NAV 30 HOLOINOO T30 TNWREL
OTUNNOL 30 TYNWREL

3U3NEVY T30 35VE V1 30 VINLOMILSI
HOLOW 30 ¥OLOAIONd

NOINN

YOLON 30 HOLJNWNILNI
NOX3NOCO NS

NOIX3NOD

VOIdYY NOIX3N0DS3Q 30 TYNIEL

0Qv31gvd 30 SO9I1a00

ANNO¥O ¥OLOW
0ONVIE
| OOINN3L ¥OavINO3Y
1 ANOINYIHL HOLYINO3Y
1 UALINN TYWEEHL OLOVINOO
30 ¥OSN3S
ova LOVLNOD 3a
M S¥N3Lo3L3a
-
170A 30 ¥39VSSVY JUITY | HOSSIUddNS LI0A INGISNVAL NI Z INVdn3 ._.Mwm.ﬂww
337050 IN08 VNIRRGL GALYINSNI E 4 muz_.u_w_m.ﬂw OLVLSONY3IHL
SIVNYVH 30 MNILOINNOD ¥ 3NNOE | TYNIMMIL MOLOINNOD SSINUYH —<e&—
S LVLSONYIHL
S ¥ 3Nwo8 IVNIREL M3W0S
YIS NA AL V1Y 35M ONNOYD (13INIGVD) SISSYHO 4/ HOLSINAIHL oroy
39n0Y|
UNILON NQ ¥NILDILOUd §0103108d UOLON H w w w w < JOVANIINI @
Funssid3 nes bt LILLe 30 o¥FEvL
UNALON NG YNALIMBELNI HOLMS ¥OLON
JAD
NODXANNGD INNONY INOLLO3NNOO ON + 30 ¥NALVOIONI
NOIXINNOD NOWO3NNGD T qyvog
30idvY LNINGHONYYE30 ¥ 3N08 WNIRGEL LOINNOSSIA 0D D owﬁm ..... lcee FOVANILNI
39v18Y0 30 S3000 S3000 ONRIM ALIHM ".MMx:W»wwwm |||||||| L yovar 55599 999689 ¥3rya
'y woroanas LT o £-ver ~Noog DO N
€ ¥OLOFTIS lo z-var
U3INIEYD € ¥N3LDTIS -
w308 ¢ ¥oLoa13S P iover NODIgIN | G31 0QVIST  /—gp T VSNVd/0ZNIINGO
a3 LUVIS
1Nevd T | pmmmmmm oo ovHILY | O nivis 2Or 3 VAVNO0Nd 130 ¥0L0313S
I ZWo0oT3s Lo y—ver ALY S-6 T vd/insa snaomIs
Z_¥n3LoIIs - Tl ' [eeeee]  +-6t NV
303N/ OTRIEVINY 1% omme L P £over m I COOOO| i T 3SNVa/LAvLS
Emv\uz:«s | HOLOT13S [ L, zmwer [l [} Z-6p ] HOLOFTIS WYA90¥d
NI3WO/MOTIN [NETRE 1Y Lo 120 -6 T
1 ¥OLOT3S
o Y
OLINOYID 3L
N O LIN0YI0 LTS O 1

LINOMIO ¥3LT4

L VOA 0¥Z—0ZZ\'09A 0¥Z—02Z\JVA 0+Z—-02Z

YY0AvIO3S V1 V OIDIAY3IS dvd 30 SILNV VOIdLOF T3 JLNIIYYOD V1 JLOINODSIA :NOIDNVIIdd
'NIILFYLNI, A FAINSIN FLNOL d¥3NLO3443,d LNVAY NOISNIL SHOH IFHLL3IW :3ddvO N3 3SIN

‘ONIDIAY3S 340438 LNIJHND O1¥LO313 LOINNOODSIA NOILNVYD

12

07/15



